

- The diagnosis should be supported by acute neuromuscular illness or dark urine AND an acute elevation in creatine kinase (usually >5,000 IU/L or five times the upper limit of normal)
- If the patient failed to reach target LDL-C (<70 mg/dL for patients with clinical ASCVD and <100 mg/dL for patients with HeFH and no history of clinical ASCVD), adherence to maximally-tolerated statin and ezetimibe has been verified using pharmacy claims data and the patient is determined to be compliant for at least three consecutive months prior to the lipid panel demonstrating suboptimal reduction
- Maximally-tolerated statin will continue to be used in conjunction with alirocumab; **AND**
- Patient has not had a prior trial and failure of an alternative PCSK9 inhibitor; **AND**
- Request is being made for the lowest approved alirocumab does (75 mg every 2 weeks) to adequately treat the patient. Requests for an escalated dose (150 mg every 2 weeks) must contain a lipid panel documenting suboptimal reduction in LDL-C after at least 4 weeks (2 doses) of alirocumab at the lower (75 mg every 2 weeks) dose.

**Renewal Criteria Approval – Six (6) months
(may be requested by PCP)**

- Lipid panel showing a further reduction in LDL-C compared to the labs prior to initiating alirocumab;
AND
- Continued adherence to maximally-tolerated statin dose established prior to the original alirocumab approval

Use of samples to initiate therapy **does not meet step-edit/preauthorization criteria.**

****Previous therapies will be verified through pharmacy paid claims or submitted chart notes.****

Patient Name: _____

Member Optima #: _____ Date of Birth: _____

Prescriber Name: _____

Prescriber Signature: _____ Date: _____

Office Contact Name: _____

Phone Number: _____ Fax Number: _____

DEA OR NPI #: _____

REVISED/UPDATED: 6/29/2017; 8/31/2017; 8/29/2018